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Adult Doses
Medication Presentation Indication Preparation & Dose Notes
Adrenaline 1mg/1ml (1:1,000) Cardiac arrest Neat, 1mg IV, repeat g2" cycle (4min)
Shock Dilute to 1mg in 10ml with NS (1:10,000), take 2ml of this and dilute to 20ml with NS (1:100,000) Infusion preferred (see infusions table)
start 10-20mcg (1-2mL) IV boluses, repeat g2-3min, increase as necessary
Anaphylaxis Neat, 0.5mg (0.5ml) IM, repeat g5-10min; or IV as per ‘Shock’ indication 0.3mg in elderly/frail/<60kg/MAOI
Stridor 5mg nebulized, repeat q5-10min
Alteplase* 50mg/50ml| PE See infusions chart
10mg/10ml Stroke thrombolysis
Amiodarone 150mg/3ml VF or pulseless VT refractory to Neat, 300mg IV, after 3 shock, may repeat 150mg after 5" shock; max dose 450mg Other indications see infusions table
defibrillation
Atropine 1200mcg/1ml Bradycardia Neat, 600mcg IV, if no effect, consider 1200mcg IV x2; max dose 3mg
Organophosphate poisoning Neat, 1.2mg IV, then double dose g3min until drying of secretions, repeat maximum bolus dose as necessary or | Very large quantities required
infusion Pralidoxime also required
Calcium chloride 10% | 1g/10ml Hypocalaemia Neat, or dilute in NS/D5W, 1g, slow push over 10min; repeat q10min as necessary Preferably via a central line (if present)
Hyperkalaemia Contains 6.8mmol Ca** (equivalent 30ml calcium gluconate)
Calcium channel blocker OD
Calcium gluconate 1g/10ml Hypocalaemia Neat, 1g, slow push over 2-5min, repeat x3 q10min Less potent, less irritating to veins than gluconate
10%* Hyperkalaemia Contains 2.2mmol Ca**
Calcium channel blocker toxicity
Ceftriaxone 1g dry powder Infection 10-20ml H,0, 1-2g IV, slow push over 3-5min;
or IM (dilute 1g in 4ml 1% lignocaine)
Dexamethasone* 8mg/2ml Cerebral oedema Neat, 8-16mg IV, slow push, then 4-8mg g4hr
Nausea Neat, 4-8mg IV
Airway oedema Neat, 8-16mg IV
Asthma/COPD Neat, 8mg IV
Frusemide 40mg/4ml Fluid overc.rdd, hyTTETEMC /Span <</Land (en-US)/MCID 130 >>BDC BT0.129 0.129 0.129 rg8.5 0 0 8.5 111.6364 206.7323 Tm(100mg/2mlTETEMC /Span <</Lang (en-US)/MCID 131 >>BDC BT8.5 0 0 8.5 222.2675 206.7323 Tm(Asthma)TETEMC /Span|<</
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